
Extension of the Beggen  

water treatment plant

stepbeggen.vdl.lu



Building experts

Project management

Project owner Partner

Planning

More information on this project at 
stepbeggen.vdl.lu



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

1

Contents

02 Forewords

04 Extension of the Beggen water treatment plant

06 The project in figures

06 Background 

08 Site map showing various buildings 

10 Timeline

12 The various stages in the water treatment process

14 Waste water treatment

18 Biological treatment

20 Treatment with ozone and granular activated carbon

21 Sludge treatment

24 Deammonification  / Odour control

26 Impact on the environment 
[...]
This number more than doubles 
during the day, when large 
numbers of commuters and 
cross-border workers come into 
the city to work.

The population explosion 
experienced over the past 
decade presents a challenge for 
the city, but also an opportunity, 
in that it drives development, 
with the very latest technologies 
being used to cater for the needs 
of the populace. As stipulated 
in the Decree of 14 December 
1789 on the establishment of 
municipalities (décret du 14 
décembre 1789 relatif à la 
constitution des municipalités), 
one of the primary duties of 
municipal authorities is to ensure 
that residents enjoy the benefits 
of a strong public order, notably 
with respect to cleanliness, 
hygiene and peace in public 
streets, places and buildings. 
That extract from a legal text 
dating back to the 18th century 
still holds true today. It is still 
one of the municipal authority’s 
primary duties to ensure the 
public space is kept clean 
and tidy, and that its citizens 
have a safe environment in 

which to live. Alongside waste 
collection and the supply of 
drinking water to all households, 
wastewater disposal is also a key 
responsibility. 

After several years of planning 
and preparation, we are proud to 
present the project to extend the 
water treatment plant in Beggen. 
The project meets all currently 
applicable European standards 
and, with a treatment capacity 
of up to 450,000 population 
equivalent, will serve the needs 
of a constantly growing city.

The new treatment plant, 
incorporating a fourth stage 
of filtration, will be one of the 
most modern plants of its kind 
in Europe, and will help further 
improve the quality of water in 
the Alzette. 

We would like to thank all 
the municipal departments, 
the Minister for Home Affairs 
(Ministre de l’intérieur), the 
Minister of the Environment, 
Climate and Sustainable 
Development (Ministre de 
l’Environnement, du Climat et 
du Développement durable) and 
the Water Management Agency 
(Administration de la Gestion 
l’Eau) for their commitment, 
their outstanding cooperation 
and their invaluable support in 
getting this huge project off the 
ground.

Lydie Polfer
Mayor of  

the City of Luxembourg  

Simone Beissel 
Alderwoman for infrastructure and 

new construction projects, as well as 
water, energy and sewerage policy

As a capital city, Luxembourg City  
is highly attractive as a business, tourist 
and residential destination. 



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

4

Extension of the Beggen  
water treatment plant

Objectives  
of the City of 
Luxembourg 
The Beggen treatment plant 
collects wastewater from the 
municipalities of Strassen, 
Bertrange, Leudelange, the 
locality of Roedgen, Luxembourg 
City and the area to the west of 
the airport. As all of these are 
high-growth areas, in terms both 
of the number of residents and 
the volume of economic activity, 
the Beggen water treatment 
plant has reached its maximum 
capacity of 210,000 population 
equivalent. The capacity of 
the plant will be upgraded to 
satisfy a requirement of 450,000 
population equivalent by 2047. 

Additionally, as the plant 
discharges large quantities of 
water into the Alzette – a stream 
that is relatively small compared 
to the size of the plant – the 
Ministry of the Environment, 
Climate and Sustainable 
Development (Ministère de 
l’Environnement, du Climat et 
du Développement durable) and 
the Water Management Agency 
(Administration de la Gestion de 
l’Eau) have imposed very strict 
standards.

According to legal requirements, 
the 24-hour average 
concentration of ammonium 
nitrogen (NH₄-N) must be 
reduced from 5 mg/litre to 1 mg/
litre. The City also intends to 
significantly improve the removal 

of pharmaceutical residues (drug 
residues, hospital waste and 
radiological examination waste) 
and metallurgical residues, 
reducing concentrations to only 
a few nanograms per litre. To 
achieve this target, a fourth 
stage of treatment will be 
introduced.



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

5

The project 
As the plant’s operation cannot 
be suspended and all standards 
must be adhered to at all times, 
the plant will remain operational 
while the extension works are 
carried out. 

These works include the addition 
of a new primary sedimentation 
stage, with four parallel 
channels, downstream of the 
existing mechanical treatment 
stage. After this stage of the 
treatment process, the City of 
Luxembourg has opted to add 
a biological treatment, using 
sequencing batch reactor (SBR) 
technology, which is both highly 
effective and compact. This 
will be followed by a fourth 
decontamination stage in which 
the water is treated using ozone 
and granular activated carbon. 

This technique has been tried 
and tested, especially in purifying 
drinking water from natural 
springs

On account of the growth 
of the municipalities in the 
plant’s catchment area, initial 
construction work – referred 
to as the «DELTA extension» 
phase – will be needed to 
ease pressure on the existing 
biological treatment facility. The 
reason for partially extending the 
biological treatment stage is to 
relieve pressure on the existing 
installations until the extension 
works are completed, ensuring 
the plant can continue to meet 
all currently applicable legal 
standards until 2030.



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

6

 

Budget

295.314.228,24 
€ incl. VAT

Average daily flow rate

51,271  
m3/h

The project in figures

Site surface area

~8.8 
ha

Capacity 

450,000 
population equivalent  

Peak hourly flow rate during rainy weather

9,900
m3/h

Daily primary sludge flow rate

20,993 
 kg/d  

Daily excess biological sludge flow rate

15,968  
kg/d

Daily biogas flow rate 

8,100  
Nm3/d

Background 

Construction on the Beggen water treatment plant began 
in 1920. Beggen was selected as it is the lowest point in the 
capital, meaning that waste water would flow towards that 
point under the influence of gravity. 

To meet the needs of its growing population in the 1930s, the 
City of Luxembourg had a second water treatment plant built 
in Bonnevoie, which was commissioned in 1936. At around 
the same time – in 1939 to be precise – the Beggen plant 
underwent its first extension, and was extended again in 1974. 

In the early 2000s, with the entry into force of new legislation, 
the City decided to centralise all waste water treatment at the 
Beggen plant and to close down the Bonnevoie plant.

Beggen 1965

©
 M

ey
 T

hé
o



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

7

 

From 2007 to 2012, further 
modernisation and extension 
works were carried out to meet the 
population’s sewerage needs, and to 
meet the European standards in force 
at the time. 

The Beggen water treatment plant 
was inaugurated in October 2011 and 
began operations in March 2012. At 
the time, its capacity was 210,000 
population equivalent. 

Bonnevoie 2002

©
 N

ey
 J

os
ia

nn
e 

Beggen 1965

©
 M

ey
 T

hé
o

Beggen 1970

©
 K

ut
te

r 
Ed

ou
ar

d

Beggen 1969

©
 K

ut
te

r 
Ed

ou
ar

d



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

8

Waste water treatment

Biological treatment

Sludge treatment

Perimeter

Odour control 

Alzette

Site map showing various buildings 



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

9

Waste water treatment

Biological treatment

Sludge treatment

Perimeter

Odour control 

Alzette



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

10

Timeline

Spring 2020  
Commencement of work on the 
«Delta-Extension» phase *

The following works have 
already commenced:

 › Demolition of the old basins

 › Earthworks for 3 SBR ** 
basins and a pumping station

 › Structural works for the 3 
SBR basins and pumping 
station

At the same time, the final 
version of the project proposal 
was being prepared.

July 2021  
The municipal council 
approved the final 
version of the project 
proposal

Summer 2020 – 
Summer 2022  
Application for permits and grants 
from the various bodies involved in the 
project (the Ministry of the Environment, 
Climate and Sustainable Development, 
and the Water Management Agency)

Summer 2021 – 
Summer 2022  
Detailed design, invitations to tender 
and public tenders

2022 – 2023  
Awarding of contracts

(*)  Delta-Extension: initial extension 

works to cover the needs of a 50,000 

population equivalent until the 

treatment plant is fully operational. 

(**)  SBR: basins for biological treatment



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

11

2030
Completion of works and final commissioning of all new 
infrastructure

2023 – 2028
Construction of digester no. 3 and conversion of the two existing digesters

2023 – 2025  
 › Construction of the office building 
and the new primary clarifier with 
workshops and storage areas

 › Construction of the 3 SBR basins 
along the banks of the Alzette

 › Construction of the mechanical 
sludge-dehydration treatment facility 

2025
 › Demolition of the existing 
office building

 › Construction of the 3 SBR 
basins in the middle of the 
site

2028
Construction of infrastructure 
for the fourth stage of 
treatment

2026
 › Construction of the 3 SBR basins on 
the Beggen side of the site

 › Commissioning of the biological and 
mechanical treatment facilities



FeCl
3

AlCl
2

Rue de Beggen

Right Bank

Bonnevoie

Pumping station 
Right Bank

2 x  1,000 m3/h

Pumping station - 2 m
4  x  1,000 m3/h

Screening 
3 lines

Pumping station - 12 m
3 x  1,300 m3/h 
1 x  3,600 m3/h Debris  

from screening
Sandy  
debris

Cogeneration  
unit

2 lines

Centrifuge
2 lines

Centrate  
pumping station

1 x 50 m3

Treated centrate  
pumping station

1 x 120 m3

Storage basin
1 x 420 m3

Ozone  
disinfection

4 x 290 m3

Dry weather  
flow 

Q<3,119 m 3/h

Flow rates  
greater than  
Q>3,119 m 3/h

Activated  
carbon treatment

12 x 240 m3

Discharge  
into the Alzette

Heating  
3 lines

Gasometer
1 x  3,000 m3

Digester
2 x  4,500 m3 
1 x  4,900 m3

Storage basin
2 x  850 m3

Supply basin
1 x  60 m3

Storage  
basin 

1 x 700 m3

Nitritation reactor 
1 x 770 m3

Deammonification  
reactor  

(with supporting plates)
1 x 770 m3

Treated water  
balancing tank

2 x 3,200 m3

Storage  
basin  

3 x 1,120 m3

SBR reactor  
9 x 12,711 m3 

Floating sludge

Excess 
sludge

Torch  
1 x 600 m3/h

Sand removal / Deoiling 
3 x 300 m3

Grease basin 
1 x 5 m3

Belt  
press 
5 lines

Sludge  
filtration 

5 lines

Storage  
basin 

1 x 235 m3

Grease

Floating sludge

Primary sludge

Filtrate basin
1 x 185 m3

Mixed sludge basin
2 x 299 m3

Sand washer
2 lines

Phosphoric acid

Polymer

Floating sludge 
basin 
1 x 70 m3

washing of debris  
from screening 

2 lines

Dewatered  
sludge

Coagulating agents

Contaminated air

Sulphuric 
acid

Sodium  
hydroxide

Sodium  
hypochlorite

Treated air

Collection bunker

Debris  
from filtration

Sand washer

Polymer

Methanol

Industrial water

Treated water  
storage basin

1 x 445 m3

Ozone

Screening drumPrimary clarifier  
4 x 945 m3

Debris  
from filtration

Biological sludge  
basin

1 x 1,300 m3

Biological  
sludge

Centrate

The various stages in the water treatment process

Fourth decontamination stage 

Deammonification 

Sludge digestion

Mechanical treatment



FeCl
3

AlCl
2

Rue de Beggen

Right Bank

Bonnevoie

Pumping station 
Right Bank

2 x  1,000 m3/h

Pumping station - 2 m
4  x  1,000 m3/h

Screening 
3 lines

Pumping station - 12 m
3 x  1,300 m3/h 
1 x  3,600 m3/h Debris  

from screening
Sandy  
debris

Cogeneration  
unit

2 lines

Centrifuge
2 lines

Centrate  
pumping station

1 x 50 m3

Treated centrate  
pumping station

1 x 120 m3

Storage basin
1 x 420 m3

Ozone  
disinfection

4 x 290 m3

Dry weather  
flow 

Q<3,119 m 3/h

Flow rates  
greater than  
Q>3,119 m 3/h

Activated  
carbon treatment

12 x 240 m3

Discharge  
into the Alzette

Heating  
3 lines

Gasometer
1 x  3,000 m3

Digester
2 x  4,500 m3 
1 x  4,900 m3

Storage basin
2 x  850 m3

Supply basin
1 x  60 m3

Storage  
basin 

1 x 700 m3

Nitritation reactor 
1 x 770 m3

Deammonification  
reactor  

(with supporting plates)
1 x 770 m3

Treated water  
balancing tank

2 x 3,200 m3

Storage  
basin  

3 x 1,120 m3

SBR reactor  
9 x 12,711 m3 

Floating sludge

Excess 
sludge

Torch  
1 x 600 m3/h

Sand removal / Deoiling 
3 x 300 m3

Grease basin 
1 x 5 m3

Belt  
press 
5 lines

Sludge  
filtration 

5 lines

Storage  
basin 

1 x 235 m3

Grease

Floating sludge

Primary sludge

Filtrate basin
1 x 185 m3

Mixed sludge basin
2 x 299 m3

Sand washer
2 lines

Phosphoric acid

Polymer

Floating sludge 
basin 
1 x 70 m3

washing of debris  
from screening 

2 lines

Dewatered  
sludge

Coagulating agents

Contaminated air

Sulphuric 
acid

Sodium  
hydroxide

Sodium  
hypochlorite

Treated air

Collection bunker

Debris  
from filtration

Sand washer

Polymer

Methanol

Industrial water

Treated water  
storage basin

1 x 445 m3

Ozone

Screening drumPrimary clarifier  
4 x 945 m3

Debris  
from filtration

Biological sludge  
basin

1 x 1,300 m3

Biological  
sludge

Centrate

Odour control

Collection of sludge from  
cleaning out collector sewers 
and drainsPrimary sedimentation

Sludge dehydration

Biological treatment



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

14

Pumping
The wastewater comes from collectors located 
on the right bank, in Rue de Beggen and along the 
connecting pipe between Bonnevoie and Beggen, 
and flows into two sumps. The sumps serve to 
raise the water level so it can flow down to the 
plant by force of gravity. 

This chapter provides a detailed look at how 
our water treatment plant works. 

Waste water treatment



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

15

Screening
The first phase is to screen the wastewater to remove 
waste exceeding 4 mm in size, such as paper and wipes, 
which could block and damage the equipment.

That waste is then taken away, compacted and stored in 
bins for removal to the incineration plant. A

AB

C



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

16

CB
Degritting/degreasing 
The next step in the treatment process is to 
remove sand (degritting) and grease (degreasing) 
contained in the water. During the degritting phase, 
the water flows at a slower rate, allowing the 
particles of sand to settle to the bottom of the 
basin. The sediment is then suctioned off, washed 
and recovered. 

Degreasing removes any fats, oils and grease 
(FOG) in the water. Due to the slower flow rate, 
greases and other lightweight particles float to the 
surface, where they are routed by grease collection 
panels to a new grease collector well. This new 
collector well will be covered.  

Waste water treatment



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

17

CPrimary sedimentation 
The existing primary sedimentation system will be 
replaced by a new building in the western part of 
the site, housing a new pre-treatment system with 
four treatment lines.

AB

C



Ex
te

ns
io

n 
of

 th
e 

B
eg

ge
n 

w
at

er
 tr

ea
tm

en
t p

la
nt

18

To achieve a capacity of 450,000 population 
equivalent, the biological treatment 
facility will be equipped with 3×3 SBRs. 
Whereas in the existing BioStyr© system, 
nitrification and denitrification take place in 
sequence at two separate locations, with 
the SBR system, these treatments can be 
carried out in succession in a single basin 
over so-called «cycles». A cycle, which 
comprises 4 successive phases, can last 
from 5 to 7 hours. 

Biological treatment
Sedimentation

Supply

Treated water 
balancing tank

Storage basin

Settling
Extraction  

of excess sludge